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5.9 Peak Output Power Measurement
5.9.1 Measuring Instruments :

As described in chapter 6 of this test report.

5.9.2 Test Procedure :

The antenna port (RF output) of the EUT was connected to the input (RF input) of a power meter.
The power is equal to the reading level on power meter plus cable loss at the EUT antenna terminal.

5.9.3 Test Setup Layout :

1o
EUT Power Meter
5.9.4 Test Result :
* Application Type : WLAN 802.11b and BT
* Temperature : 26°C
* Relative Humidity : 53 %
* Test Enginner : Jay
WLAN 802.11b
Channel Frequency Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
01 2412 14.68 1W/30 dBm
06 2437 14.46 1W/30 dBm
11 2462 14.45 1W/30 dBm
BT
Channel Frequency Measured Output Power Limits
(MHz) (dBm) (Watt/dBm )
00 2402 2.69 1W/30 dBm
39 2441 2.86 1W/30 dBm
78 2480 2.90 1W/30 dBm
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5.10 Conducted Emission Measurement

5.10.1 Measuring Instruments

As described in chapter 6 of this test Report.

5.10.2 Test Procedures

a.

-~ ® o 0o T

> @

The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least 80
centimeters from any other grounded conducting surface.

Connect EUT to the power port of the line impedance stabilization network (LISN).

All the support units are connect to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum Hold
Mode.
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5.10.3 Test Data

Application Type : 802.11b

* Temperature : 26 °C
* Relating Humidity : 53 %
Test Enginner : Jay

Test Mode : Mode 1

I The test that passed at minimum margin was marked by the frame in the following table.
- Level (dBuv)

\
\

CISPRICHSWCCI-B

CISPRICHSVCCI-B AY

a0 =
1
4 0.150.2 0.5 1 2 10 20 30
Frequency (MHz)
Jite  : site
Condition :CISPRACHZMNCCL-E 2003 2001004 LINE
EUT PDA
POWER 120V a0Hz
LODEL !
MELIO (EUT Oy
Over Limit Fead LIZN Cable
Freq Level Limit Line Level Factor Factor Loss Remark
Miz  dBuV dBE  dBu¥  dBEuV dE dE dE
1 0.15398470 18.06 -37.41 5547 17.95 0.11 0.10 0.01 Average
2 0.1593470 34,92 -30.55 65.47 3.8 0.11 0.10 0.01 QP
3 0.22M010 21.10 -31.46 52.36 20,99 0,11 0.10 0.01 Average
4 0.22M010 21.50 -21.06 62.56 31.29 0.11 0.10 0.01 QP
5 0.2601590 30.29 -31.14 61.43 30,18 0.11 0.10 0.01 QP
6 0.2601590 23 .50 -27.92 51.43 2329 0,11 0.10 0.00 Average
1 B0 SdRd400 3T A0 -1F 40 SA 00 37 47 0 1% 0410 0 0% g
G @0, 5464400 32,23 13 77 46,00 32,10 0.13  0.10 0.02 Averaze
9 T.890 1541 -31.59 35000 1821 0.20 O0.10 0.10 Average
10 7.890 24 17 -35.83 60,00 23,97 0,20 O0.10 0.10 QP
11 12.580 16.05 -33.95 5000 1575 0.30 0.16 0.14 Average
12 12,580 21,99 -38.01 60,00 21.69 0.30 0.16 0.14 QP
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L I (dBuVv
aﬂeue( uw)

CISPRICHSWCCI-B

CISPR/ICHSWVCCI-B AV

40
i I !
i U i
D b
0 0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
SJite site
Condition (CISPRACHAMNCCL-B 2003 2001/,004 WEUTRAL
EUT :PDA
POWER :120Va0Hz
NLODEL
MELIO (EUT Oy
Over Limit Fead LIZN Cable
Freq Level Limit Line Level Factor Factor Loss Kemark
Miz=  dBuY¥ dBE  dBu¥  dBEuV dE dE dE
1 0.1515%8380 26.69 -28.22 5591 26.58 0.11 0.10 0.01 Average
2 0.1515%80 34.51 -31.40 65.91 34,40 0.11 0.10 0.01 QP
3 0.2054430 20 92 -32.47 62.39 30,8 011 0.10 0.01 QP
4 0.20544320 21.89 -31.50 53.3% 21.78 0.11 0.10 0.01 Average
5 0.2547970 20.08 -31.52 61.60 29.97 0.11 0.10 0.01 QP
6 0.2547970 18,91 -32.69 51,60 1580 0.11 0.10 0.00 Average
7 0.5464400 30.01 -25.93 S6.00 29.85 0.13 0.10 0.03 QP
G @0, 5464400 25,56 -20.44 46,00 2543 0,13 0.10 0.03 Average
9 6.910 211§ -35.82 60.00 20.93 0.25 0.16 0.09QF
10 6.910 15.14 -34 .86 30.00 14.89 0.25 0.16 0.09 Average
11 15.800 18 83 -41.12 6000 13.49 0.39 0.22 017 QP
12 15,800 14,03 -235.97 5000 13,64 0.39 0.22 0,17 Average
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Application Type : 802.11b

* Temperature : 26 °C

* Relating Humidity : 53 %

* Test Enginner : Jay

* Test Mode : Mode 2
I The test that passed at minimum margin was marked by the frame in the following table.
- Level (dBuV)

CISPRICHSWCCI-B

CISPR/ICHSWCCI-B AV

40 q
i
1
|
4 0.150.2 0.5 1 10 20 30
Frequency (MHz)
Jite  : site
Condition :CISPRACHZMNCCL-E 2003 2001004 LINE
EUT PDA
POWER 120V a0Hz
LODEL
LIERID :Cradle Mode
Over Limit Fead LIZN Cable
Freq Level Limit Line Level Factor Factor Loss Remark
Miz  dBuV dBE  dBu¥  dBEuV dE dE dE
1 0.1615300 18.76 -36.62 5538 15,65 0.11 0.10 0.01 Average
2 0.1615500 35.09 -30.2% 65.38 34,95 0.11 0.10 0.01 QP
3 0.2243730 31,78 -30.88 62.66 31.67 0.11 0.10 0.01 QP
4 0.2243730 20,80 -21.86 52,66 20069 0.11  0.10 0.01 Average
5 0.2587710 30.7% -30.63 61.47 30,67 0.11 0.10 0.01 QP
6 0.2587710 24 .22 -27.25 51.47 24.11  0.11 0.10 0.00 Average
T 0.3251190 21.85 -27.72 49357 21.73 0.12 0.10 0.02 Average
g 0.3251190 26.54 -32.02 59,57 26,42 0.12 0.10 0.02 QP
0 @0 5435530 28 16 -17. 84 S6.00 3303 0,13 0,10 0,03 0P
10 @0.5435530 31,90 -14.10 46.00 21.77 0,13  0.10 0.03 Average ]
11 T.290 18 74 -31.26 30,00 1854 020 O0.10 0.10 Average
12 7.290 2509 -34.91 60,00 24.8%9 0.20 0.10 0.10QP
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Level (dBur)
80

CISPRICHSWCCI-B

CISPR/CHSVCCI-B AY

-l

l]ll.15l].2 0.5 1 2 5 10 20 30
Frequency (MHz)
Site o osite
Condition CCISPRACHEMACCI-E 2003 2001004 HEUTRAL
EUT FPDA
POWER 120V Aa0Hz
MODEL
MERMO :Cradle Mode
Over Limit Fead LIZN Cable
Freq Level Limit Line Level Factor Factor Loss Kemark
MHz  dBul dB  dBu¥  dBEuV dB dE dE
1 0.1654290 28.06 -27.12 55.1% 27,95 0.11 0.10 0.01 Average
2 0.16543%0 34 .33 -30.86 65.1% 34,22 0.11 0.10 0.01 QP
3 0.2235840 24,19 -28.43 52.67 24.08 0.11 0.10 0.01 Average
4 0.2235840 32,11 -30.56 62.67 3200 0.11 0.10 0.01 QP
5 0.2602550 20.02 -31.40 51.42 19,91 0.11 0.10 0.01 Average
6 0.2602550 31.46 -29.96 61.42 31.25 0,11 0.10 0.01 QP
T ®0.55519850 25.38 -20.62 46.00 2525 0.13 0.10 0.0% Average
§ 0.5551850 30.61 -25.39 56,00 30,45 0.1 0.10 0.03 QP
9 T.850 17.35 32 65 50,00 1708 0.27 017 0.10 Average
10 7.830 23,79 -36.21 60,00 23,52 0,27 0.17 0,10 QP
11 13,480 20,50 -3%.50 60,00 20.15 0.35 0.20 0.150QF
12 12,480 15,60 -34.40 350,00 15.25 0.35 0.20 0.15 Average
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Application Type : 802.11b
* Temperature : 26 °C

* Relating Humidity : 53 %

Test Enginner : Jay
* Test Mode : Mode 3

I The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuW¥)
80

CISPRICHSVCCI-B

CISPR/CHSVCCI-B AY

"’ }
| i
A l 1
10
“0.150.2 0.5 1 5 10 20 30
Frequency (MHz)
Site  osite
Condition CCIEPRACHENCCLE 2003 2001004 LIME
EUT FDA
POTWER S 120Wfa0Hz
MODEL
MERMD Cradle + USB MWode
Over Limit FRead LIZN Cable
Fraeg Level Limit Line Lewel Factor Factor Loszs Remark
M=z  dBu¥ dE  dEu¥  dEu¥ 4B dE il
1 0.1721540 3020 -24 66 54,86 3009 0.11 0,10 0.01 Average
2 0.1721540 42,90 -21.96 64,86 4279 0,11 0,10 0.01 QP
3000223167 3621 -26.4% 6270 36,10 0,11 0,10 0.01 QF
4 0.2231870 24.42 225,25 32,70 24.31 0.11 0.10  0.01 Average
503234010 37,65 -21.97 39,62 37.52  0.12 0,10 0.0Z2 QP
6 0.3234010 19,98 .29 65 49,62 19.87 0.12 0.10 0.02 Average
T @0, 5209950 25.25 -20.75 46.00 25,12 0.13  0.10  0.03 Average
G 05209950 34 96 -21.04 35400 34 .83 0,13 0,10 0.03 QP
9 4.7 29,91 -26.09% 36,00 29.72 0.1 0,10 0.08 QP
10 4.7 22,96 -23.04 4600 2278 0,18 0.10 0.08 Average
11 9760 25,72 -24.25 0.00 25.51  0.21  0.10  0.11 Average
12 9.760 32082 -27.18 60.00 3261 021 0,10 011 QP
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Level (dBuV
- evel {(dBuv)

CISPRICHSWCCI-B

y l CISPRICHSWCCI-B AV
] | ] |. ||| | |
40
: 1
b 0.150.2 0.5 1 2 5 10 20 30
Frequency (MHz)
Jite  : site
Condition :CISPRACHENCCL-B 2003 2001004 HEUTRAL
EUT PDA
POWER 120V fa0Hz
LODEL !
LIERID :Cradle + TSE Mode
Over Limit Fead LIZN Cable
Freq Level Limit Line Level Factor Factor Loss Remark
MHz  dBu¥ dB  dBu¥  dBEuV dB dE dE
1 @0, 2603730 33.74 -17.68 51.42 33 63  0.11  0.10 0.01 Average
2 B0 b= 45 04 -12. 64 0ol 44 46.45  0.11  0.10  0.01 QF |
T 0. ZF0el W 26,18 2307 3043 Je 02 0.1 0.10 002 Average
4 @0.3308170 4217 -17.26 59.43 4205 0,12 010 0.02 QP
5 @0, 5228120 27.93 -18.07 46.00 27.80 0.1 0.10 0.03 Average
6 @0 5228120 37.28 -18.72 S6.00 37.15 013 010 0.03 QP
7 0.9480900 30,70 -25.30 56,00 30,56 0.14 0.10 0O.04 (P
& 0.9480900 14 .59 -31 .41 46.00 14 .45 0.14 0.10 0.04 Average
a 1.640 16,77 -29.23 46.00 16.64 0.13 0.10 0.03 Average
10 1.640 31.03 -24.97 5600 30.90 0.1 0.10 0.03 QP
11 2.990 18,94 -27.06 46.00 18.7% 0,15 0.10 0.05 Average
12 2.990 26,77 -29.23 5600 26.62 015 0.10 0.05 QP
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Application Type : 802.11b
* Temperature : 26 °C

* Relating Humidity : 53 %

Test Enginner : Jay
Test Mode : Mode 4

I The test that passed at minimum margin was marked by the frame in the following table.

L I (dBuVv
aﬂeue( uw)

\
\

CISPRICHSWCCI-B

CISPRICHSVCCI-B AY

40
.r-! n
1
i 0.150.2 0.5 1 10 20 30
Frequency (MHz)
Site : site
Condition (CIZPRACHEACCLB 2003 2001004 LINE
EUT :PD&
POWWER - 120W/a0H=
LIODEL !
MIERID :USE Mode
Over Limit Fead LIZN Cable
Freq Level Limit Line Level Factor Factor  Loss Remark
Miz  dEuV dE  dEu¥  dEuV dE 4B dE
1 0.1507970 36 .45 -29.45 63.96 36.37 0.11 0.10 0.01 QP
2 0.1507970 15.90 -27.06 55.% 1879 0,11 0.10 0.01 Average
3 0.1954980 15.37 -35.43 53,80 1826 0.11 0.10 0.01 Average
4 0.1954950 31.08 -22.72 63.80 20,97 0.11 0.10 0.01 QP
5 0.2340870 31.21 -31.09 62.30 31.10 0,11 0.10 0.01 QP
6 0.2340870 19.05 -33.25 52.30 18.94 0.11 0.10 0.01 dveraze
T e0. 5464400 55 94 -12 06 4600 3351 0.15 010 0.03 Average
deddon EE Ry -ITUIS OO0 FETE O O0UIF T 010 OOF P
9 7.980 20.11 -29.§9 350,00 19.91 0.20 0.10 0.10 Average
10 T.980 25,78 -34.22 6000 25.5% 0.20 0.10 0,10 QP
1 12,920 17.45 -32.55 50,00 17.15 0.30 O0.16 0.14 Average
12 12,920 24 57 -25.4% e0.00 24.27 0.20 O0.16 0.140QF
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Level (dBu\r)
80

//

CISPRICHS W CCI-B

CISPRICHSWCCI-B AY

40
ki
H
i
1}
0.150.2 0.5 1 2 10 20 30
Frequency (MHz)
Jite  : site
Condition (CISPRACHEMNCCL-B 2003 2001004 NEUTRAL
EUT PDA
POWER :120VAa0Hz
LODEL
MELIO :UZE Mode
Over Limit Fead LIZN Cable
Freq Level Limit Line Level Factor Factor Loss Kemark
MHz  dBuY¥ dE  dBu¥  dBu¥ dE dB dE
1 0.1532130 28.07 -27.75 55,82 27.9% 0.11 0,10 0.01 Average
2 0.1532130 36.47 -29.35 65.82 36.36 0.11 010 0.01 QP
3 0.2094380 30.04 -33.19 (3.23 29,93 0.11 0.10 0.01 QP
4 0.2094330 22 81 -30.42 35323 2270 0.11 0.10 0.001 Average
5 0.2802930 28.38 -32.42 60.81 2527 0.11 0.10 0.00 QP
6 0.2802930 14.63 -36.18 350.81 14.52 0.11 0.10 0.01 Average
T D0.5378230 32.51 -23.49 56,00 32,38 0.13 0.10 0.03 QP
G @0 5378230 26.77 -19.23 46,00 26.64 0.13 0.10 0.03 Average
a G.920 1717 -32.83 50,00 16.88 0.29 0,19  0.10 Average
10 §.920 22.76 -37.24 w000 Z22.47 0.29 019 010 QF
11 12,250 20.32 -32.63 60,00 19.99 0.33 0.20 0.13 QP
12 12,250 14.05 -35.85 50,00 12,72 0.33 0.20 0.13 Average
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5.11 Radiated Emission Measurement

5.11.1 Measuring Instruments

As described in chapter 6 of this Report.

5.11.2 Test Procedures

1.
2.

3.

The EUT was placed on a rotatable table top 0.8 meter above ground.

The EUT was set 3 meters from the interference receiving antenna which was mounted on the top of a
variable height antenna tower.

The table was rotated 360 degrees to determine the position of the highest radiation.

The antenna is a broadband antenna and its height is varied between one meter and four meters above
ground to find the maximum value of the field strength for both horizontal polarization and vertical
polarization of the antenna.

For each suspected emission, the EUT was arranged to its worst case and then tune the antenna tower
(from 1 m to 4 m) and turntable (from 0 degree to 360 degrees) to find the maximum reading.

Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified bandwidth with
Maximum Hold Mode.

For testing below 1GHz, If the emission level of the EUT in peak mode was 3 dB lower than the limit
specified, then testing will be stopped and peak values of EUT will be reported, otherwise, the emissions
will be repeated one by one using the quasi-peak method and reported.

For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than average limit
(that means the emission level in average mode also complies with the limit in average mode), then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

5.11.3 Typical Test Setup Layout of Radiated Emission

Antenna

=+

1~4m
EUT

’_l
7|v| 3m | L
0.8 M

Ground Plane
v N\

TurnTable e}

Spectrum Analyzer /

Test Receiver
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5.11.4 Test Data

* Application Type : 802.11b

* Temperature : 26 °C

* Relating Humidity : 53 %

* Test Enginner : Jay

* Test Mode : Mode 1

* Polarization : Horizontal
B The test that passed at minimum margin was marked by the frame in the following table.

Over Limit ReadAntenna Preamp Cable Ant Table

Freq Level Limit Line Level Factor Factor  Loss Remark Pos Pos

MHz 4Bu¥/m 48 4Bu¥/m  dBuY dB/m dB 4B Cm deg

1 @ 52,14 23,71 -16.29 40.00 47.22 3.03 32.44  0.90 Peak | U

2@ 190,38 32,40 -11.10 43%.50 54,27 8.34 31.97 1.76 Peak ] 0l

3@ 260,04  35.03 -10.97 46,00 51.86 12.890 31.89 2,16 Peak 100 230

Over Limit EReadAntenna Preamp Cable Ant Table

Freq Lewvel Limit Line Level Factor Factor Loss Remark Fas Fos

MHz dBul¥/m d8 dBuV¥/m  dBuV dB/m dB 4B g 1 deg

1 @ 329,40 28.71 -17.29 46.00 44.50 13.85% 32.05% 2. 41 Peak | ]

2 @ 414,80 32.81 -13.09 46.00 4565 16.48 32.12 2. 91 Peak | i

3 @ 915 30 30.56 -15.44 46,00 36.21 20.67 31.06 4,73 Peak | i

\

Jver Limit FReadAntenna Preamp Cable Ant Table

Freq Level Limit Line Level Factor Factor  Loss Kemark Fos Fos

MHz dBul¥/m dB dBu¥s/m  dBuV dBs/m 4B 4B Cm deg

1 @ 2364.00 42,03 -31.97 74.00 45.62 28.36 35.24 3. 29 Peak 0 |

2@ 2364.00 30.28 -23.72 54.00 33.87 28.36 35.24 3 29 Average | |

3@ 2438.00 B89.92 93.38 28,45 35.25 3. 34 Average 142 184

i @ 2438.00 100,23 103. 7% 28.45 35,25  3.34 Peak | |

5@ 2484, 00 42,67 -31.33 7400 46.07 28.43 35.26 3. 38 Peak 0 |

G @ 2484, 00 32.06 -21.94 54.00 35.46 2B8.43 35.26  3.38 Average ] |

Uver Limit EeadAntenna Freamp Cable fnt Table

Freq Level Limit Line Level Factor Factor Loss Remark Fos Fos

MHz dBul¥/m 4B dBu¥/m dBu¥ dB/m dB dB (01 deg

1 @ T324.00 51.27 -22.73 74.00 45.02 35.55 35.51 B. 21 Peal i L]
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* Test Mode : Mode 1

* Polarization : Vertical
I The test that passed at minimum margin was marked by the frame in the following table.

Over Limit EReaddntenna Preamp Cable int Table

Freq Level Limit Line Level Factor Factor  Loss Remark Fas Fos

MHz dBul/m dB dBu¥/m  dBu¥ dB/m dB dB (1 deg

L@ 45,93 95 72 -4 2R 40,00 57.5% 9 66 3234 (1, H] Peak 100 133
2 @ 181.74 27.6% -15.81 43.50 49.64 3.22 31.85 1.69 Peak 0 ]
3 @ 260,04 33.19 -12.81 46.00 50,01 12.90 31.8% 2.16 Peak 0 |
Over Limit Eeadfintenna Preamp Cable Ant Table

Freq Level Limit Line Level Factor Factor Loss Hemark Fos Fos

MHz dBul¥/m d8 dBuV¥/m  dBuV dB/m dB 4B g 1 deg

1 @ 414.80 36.31 -9.69 46.00 49.05% 16.48 32.12 2. 9] Peak | 1
2@ 605, 90  35.65 -10.3% 46,00 44.60 18.72 31.37 3,70 Peak | i
3 @ 955,90 36,35 -9.65 46,00 41.33 20.86 30.91 5,01 Peak ] i
Uver Limlt Eeaddntenna Preamp QCable Ant Table

Freq Level Limit Line Level Factor Factor  Loss Remark Fas Fos

MHz dBul/m dB dBu¥/m  dBu¥ dB/m dB dB (1 deg

1 @ 2384, 00 43.42 -30.58 74.00 46.97 28.33 35.24 3. 31 Peak ] EEs
2 @ 2384.00 31.52 -22.43 54.00 35.08 28.33 35.24 3.3l Average 5% 5%
3 @ 2438. 00 102,66 106.12 28.45 35,25  3.34 Peak -—= -—=
i @ 2438.00 91.61 95,07 28,45 35.25 3.34 Average 100 358
5@ 2484, 00 44,10 -29.90 74.00 47.50 28.43 3526 3. 38 Peak LR SE=
G @ 2484, 00 33.18 -20.82 54.00 36.58 2B.43 35.26  3.38 Average s e
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Application Type : 802.11b
Temperature : 26 °C
Relating Humidity : 53 %

Test Enginner : Jay
Test Mode : Mode 2

Polarization : Horizontal
I The test that passed at minimum margin was marked by the frame in the following table.

Over Limit Bzad PFProbe Cable Preanp Ant Table
Freg Lewel Limit Line Lewvel Factor Loss Factor Remark Pos Pos
MH=z dBuV./m dBE dBuV /m dBEut dEB dB dE CIn deg
1 Fe.630 18.73 -EZ1.27 40.00 33,17 1E.56 1.02 Eg8.03 Peak oo =
z 90_.350 EZ1_E55 -F1.95 43.50 38_ 5% 9.30 l.62 E7.9Z Peak =S =5
3 173.310 E4.57 -18.93 43.50 36.58 13.36 £.38 E7.75 Peak e et
Over Limit Bzad PFProbe Cable Preanp Ant Table
Freg Lewel Limit Line Lewvel Factor Loss Factor Remark Pos Pos
MH=z dBuV./m dBE dBuV /m dBEut dEB dB dE CIn deg
1 211.z00 33.3&5 -lE.&6&5 4&.00 43,71 13.86 3.14 E7.36 Peak oo =
z 416000 E9.43 -16_57 45.00 37.77 1&6.05 3.85 E7.94 Peak =S =5
3 S&e0_.000 30.31 -15.6%2 4&.00 30.96 Z1.92 5.67 E8.E4 Peak e et
Over Limit Bead Frobe Cable Preamp Ant  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Bemark Pos= Pos
MHz dBuV,/m dE dBul/m dBuW dE feis] dB O dag
1 Z237z_000 27.87 -36.13 74 00 45 14 EZ. 16 1.70 41.13 Pesak oo =
z 24598_000 26,87 -37.43 7400 47.4% E3_43 1.85 41.Z0 Peak == e
3 ZEZE_000 2E8.85 -35.14 7400 4587 EZ_EE 1.87 41.Z0 Peak R S
Over Limit Bzad PFProbe Cable Preanp Ant Table
Freg Lewel Limit Line Lewvel Factor Loss Factor Remark Pos Pos
MHz dBuV,/m dE dBuV//m dBuW dB fal=] dB T deg
1 430z2_ 000 41.44 -3z E5 7400 48 Z0 33.Z3 2.49 47._48 Peak i T
Over Limit Bzad PFProbe Cable Preanp Ant Table
Freg Lewel Limit Line Lewvel Factor Loss Factor Remark Pos Pos
MHz dBuV,/m dE dBuV//m dBuW dB fal=] dB T deg
1 &286_000 43.68 -30.32 7400 48_ 60 3E5.08 3.08 432.08 Peak i T
Over Limit Bead Probe Cable Preamp Ant Table
Freq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MHz dBuV,/m dE dBuV/m dBuW dB fal=] dB T deg
1 22E0_000 4&6.&80 -27.40 7400 45 30 32203 .41 d41.14 Peak oo =
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swonroniss. FCC TEST REPORT Report No. : F451503-01

* Test Mode : Mode 2

* Polarization : Vertical
I The test that passed at minimum margin was marked by the frame in the following table.

Over Limit Bead Probe Cable Preamp Ant  Table

Freqg Lewel Limit Line Lewel Factor Loss Factor Pemark Pos Pos=

MHz dBuV,/m dB dBuW /m dBEut dB dEB a8 cm deqg

1 45300 30.7¢ -3 F4 40.00 47.03 10.E5 1.15 =28.01 Peak s ——J
z 22_EED 27 L2 -1Z.4%2 40,00 44 20 9.63 1.5 27.593 Peak -—= -—=
2 17,030 Zz.ed4 -zZ0.8e 43. 50 24 Eg 13,44 Z2.3% z27.7E Peak was e
Over Limit Bead Probe Cable Preamp Ant  Table

Freg Lewel Limit Line Lewel Factor Loss Factor Bemark Pos Pos

MH=z dBEuV,/m A dBuW /m dABut fel =] dE =] om deg

1 211.z00 20,94 -1E. 0 4. 00 41.230 13,86 .14 Z7.36 Peak oET =
41,000 24 E5EZ -11.48 4. 00 4z .26 16.0F& 2.5 z7.54 Peak kit L=
2 £l z00 E7.77 -18.23 4&.00 324 5953 17 E1 2.99 Z8.7Z Peak Sk e

ra
L]

Ower Limit Bead Probe Cable Preamp Ant  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Bemark Paos= Pos
MHz dBuV,m dE dBuW /m dBEuy dB dE dB cm deqg

1 2364000 40,51 -33.43 7200 E51.78 Z5.1% 1.70 41.1z Peak oo =
z Z438.000 35.38 —-35.02 72,00 43.30 2543 1.25 41.20 Peak = +5=

Over Limit Bead Probe Cable Preamp Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Bemark Pos Pos
MH=z dBEuV,/m A dBuW /m dABut fel =] dE =] om deg

1 4924 000 41,27 -3Z.72 74,00 482 .04 33_ZE7 Z2.47 4z El Peak e, T

Over Limit Bead Probe Cable Preamp Ant  Table
Freqg Lewel Limit Line Lewel Factor Loss Factor Pemark Pos Pos
MHz dBuV,/m dB dBuW /m dABut’ fal =] dB dB cm deg

1 E2EZ_ 000 42,74 -30.Ze 74,00 482,81 3502 Z.98 42.08 Peak e A

Over Limit Bead Probe Cable Preaup Ant  Table
Freg Lewel Limit Line Lewel Factor Loss Factor Pemark Pos Pos
MHz dEuV,m dB dBul /m dButr dE dE dE ful '} deg

1 2852 000 45 82 -27_.48 7400 4623 322_0& 2.Ze 41.03 Peak s -——
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crowonisn FCC TEST REPORT

Report No.

F451503-01

* Test Mode : Mode 3
* Polarization : Horizontal

I The test that passed at minimum margin was marked by the frame in the following table.

Over Limit Bzad PFProbe Cable Preanp Ant Table

Freg Lewel Limit Line Lewvel Factor Loss Factor Remark Pos Pos

MH=z dBuV./m dBE dBuV /m dBEut dEB dB dE CIn deg

1 47.340 17.13% -ZE.87 40.00 322.67 10.30 l.1& Eg8.00 Peak oo =

z 90_350 EEZ.5l1 -Z0.8% 43.50 39.51 9.30 l.62 E7.9Z Peak =S =5

3 173.310 E5_1F -18.38 43.50 37.13 13.36 £.38 E7.75 Peak e et

Over Limit Bead Probe Cable Preamp Ant Table

Freqg Lewel Limit Line Lewvel Factor Loss Factor Remark Pos Pos

MHz dEul,/m dE dBul m dBu dE dE dEe CIn deg

1 Z08.000 EZ6.%% -1lg_ 57 43.50 37.10 14.591 Z.8% E7.87 Peak o =

z 311.Z00 34.64 -11_.36 45.00 45 .00 13868 3.14 E7.36 Peak i ===

3 416_000 E8.5% -17.41 4&.00 36.93 16.05 3.85 E7.34 Peak S et

Over Limit Bead PFrobe Cable Preamp Ant Table

Freg Lewel Limit Line Lewvel Factor Loss Factor Remark Pos Pos

MHz dEul,/m dE dBul m dBu dE dE dEe CIn deg

1 F33Z_000 385.02 -35.%8 74.00 45_ 34 EF3_08 1.71 41.11 Peak o =

z 7455_000 35.82 -35.18 74.00 46.74 EF5_43 1.85 41._ZF0 Peak == +=5

3 Z&40_000 41.0&6 -32.94 74_.00 E1_8F E8_56 1.88 41_Z0 Peak e et

Over Limit Bead Probe Cable Preamp Ant Table

Freqg Lewel Limit Line Lewvel Factor Loss Factor Remark Pos Pos

MHz dEul,/m dE dBul m dBu dE dE dEe CIn deg

1 4284 _000 40,932 -32.07 7400 4767 323,13 2.54 4z.41 Peak o i

Ower Limit Bead Probe Cable Preanp Ant Table

Freq Lewel Limit Line Lewel Factor Loss Factor Bemark Pos= Pos

MHz dBuV,/m dE dBul/m dBuW [l ] falz] dBE T deg

1 GZZZ2._000 43.28 -30.72 74.00 4947 34.25 Z2.86 432.30 Peak i T

Over Limit Bead Probe Cable Preamp Ant Table

Freg Lewel Limit Line Lewvel Factor Loss Factor Remark Pos= Pos

MH=z dBuV./m dBE dBuV /m dBEut dEB dB dE CIn deg

1 2878._000 45. 55 -E7.45 7400 45_Z4 322.05 3.31 41.0&5 Peak e =
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somroniss. FCC TEST REPORT

Report No. :

F451503-01

* Test Mode : Mode 3
* Polarization : Vertical

I The test that passed at minimum margin was marked by the frame in the following table.

Over Limit Bead Frobe Cable Preamp Ant  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Bemark Pos= Pos
MHz dBuV,/m dE dBul/m dBuW dE feis] dB O dag
1 45300 E2.85 -11.1&5 40.00 45,17 10.55 1.15 E&2.01 Peszk oo =
z 2E_870 E&_.E5 -13.41 40.00 43 22 T 1.86 E7.93 Peak == +==
3 173.210 E23.38 -20.1& 43.50 35.3% 13.36 £2.38 E7.7E5 Peak ek i
Over Limit Bead Probe Cable Preamp Ant Table
Freqg Lewel Limit Line Lewvel Factor Loss Factor Remark Pos Pos
MHz dEul,/m dE dBul m dBu dE dE dEe CIn deg
1 FZ33Z_.000 359.80 -34_ 80 74_.00 E0O_8E E5._08 1.71 41.11 Peak o =
z ZEOO_00O 35.39% -35.61 74.00 45 30 EF5_44 1.85 41._Z0 Peak i ===
3 G847 000 45.74 -E5.FZ6 7400 E6_4% ES_57 1.88 41.Z0 Peak S et
Over Limit Bead Frobe Cable Preamp Ant  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Remark Pos= Pos
MHz dBuV,/m dE dBul/m dABuW [l ] fel=] dE OTiL deg
1 4g30_000 41.32 -32.68 7400 48 35 3Z.68 2.39 4z.10 Peak o i
Over Limit Bead Frobe Cable Preamp Ant  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Remark Pos= Pos
MHz dBuV,/m dE dBul/m dABuW [l ] fel=] dE OTiL deg
1 gE88._000 43,10 -30.%0 74_00 4270 34.48 3.16 43.Z4 Peak i T
Over Limit Bead PFrobe Cable Preamp Ant Table
Freg Lewel Limit Line Lewvel Factor Loss Factor Remark Pos Pos
MHz dEul,/m dE dBul m dBu dE dE dEe CIn deg
1 2884 _000 46_87 -27.43 74.00 46_F8 35.0F5 3.9 41.05 Peak o =
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EROATOM LAK.

FCC TEST REPORT

Report No. :

F451503-01

Test Mode : Mode 4
* Polarization : Horizontal

I The test that passed at minimum margin was marked by the frame in the following table.

Over Limit Bzad Probe Cable Preanp Ant Table
Fregq Lewel Limit Line Lewvel Factor Loss Factor Remark Pos Pos
MHz dBuv,/m dE dBuV/m dBuy dB fal=] dB T deg
1 RE_270 17.78 -EE_ZE 40.00 324.4F7 10.13 1.8z E7.99 Peak == +==
z le0.zE0 EEZ.1é -E1.34 43.E50 324.932 1:2.70 £.31 E7.72 Peak o St
3 193.030 E7.4F -le.08 43.50 38.00 14 64 .49 E7.71 Peak ke S
Over Limit Pzad PFProbe Cable Preanp Ant Table
Freq Lewel Limit Line Lewel Factor Loss Factor Bemark Pos Paos
MHz dBuv,/m dE dBuV/m dBuy dB fal=] dB T deg
1 Z00_.000  E3.87 -19.&63 43.50 323.el 1L.3%2 Z2.587 Z27.70 Peak == =5
z 3EZ.000 Z24.73 -Z1.27 45.00 33.7¢6 1L5.26 3.27 2&7.58 Peak SR S
2 742800 Ee.Z3 -19.77 4&.00 320.14 z0.00 4.84 Z8.7E5 Peak kgt ey
Owver Limit Bead Probe Cable Preamp Ant Table
Freg Lewvel Limit Line Lewel Factor Loss Factor BRemark Paos Pos=s
MH= dBul/m dE dABuW/m dBulr dB dB dE O deqg
1 ZlOz_000 35.1E -38.88 7400 46.80 27.62 1.67 4097 Peak =S ==
bl z37z.000 4E_F1 -31.75% 74.00 E3.48 28 16 1.70 41.13 Peak R e
2 zz27z.000 32E.EE -1&2.42 E4.00 45.79 28 1e 1.70 41.13 Average e ek
4 2510.000 45.14 -27.86 74.00 E£7.01 z28.47 l.86 41.Z0 Peak o T
5 gLlo.0o00 41 28 -12.7E E4.00 L2 15 25.47 1.86 41_Z0 Average =S ==
Over Limit Bead Frobe Cable Preamp Ant  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Bemark Pos= Pos
MHz dBuv,/m dE dBuV/m dBuy dB fal=] dB T deg
1 4998_000 41_34 -37_ 656 7400 4791 33_40 Z.63 47 60 Peak =S =5
Over Limit Pzad PFProbe Cable Preanp Ant Table
Freq Lewel Limit Line Lewel Factor Loss Factor Bemark Pos Paos
MHz dBuv,/m dE dBuV/m dBuy dB fal=] dB T deg
1 E734_000 47,94 -31.08 7400 45323 32410 Z.86 432.Z0 Peak == =5
Over Limit Bead Frobe Cable Preamp Ant  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MHz dBEul,/m dB dBul m dBul dE dE de CIn deg
1 2318._000 45.00 -22.00 74_00 45623 322.07 3.E5 41.00 Peak == =5
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FCC TEST REPORT

EROATOM LAK.

Report No. : F451503-01

* Test Mode : Mode 4
* Polarization : Vertical
I The test that passed at minimum margin was marked by the frame in the following table.

Over Limit Bzad Probe Cable Preanp Ant Table
Fregq Lewel Limit Line Lewvel Factor Loss Factor Remark Pos Pos
MHz dBuv,/m dE dBuV/m dBuy dB fal=] dB T deg
Il ! 42, 700 £.71 -4, .73 40,00 & 10 1.17 00 Dagk ok e miade I
z 10E_420 321.16 -12.34 43.E50 4723 9.8% 1.281 E7.89% Peak o St
3 196_z60 E7.85 —-15.85 43.50 38.11 14.7% £.83 E7.71 Peak ke S
Over Limit Bzad Probe Cable Preanp Ant Table
Fregq Lewel Limit Line Lewvel Factor Loss Factor Remark Pos Pos
MHz dBuv,/m dE dBuV/m dBuy dB fal=] dB T deg
1 zZ00.000  EE._B0 -17.&60 43,50 32E.64  1E.33 Z.E87 E7.70 Pesak == +==
z FEE_0O0Q0 E3.71 -EE_ES 4&.00 3ZE.7?4 1ELEE 2.ET ET.EE Peak o St
3 9E7_.600 E9_.50 -l&.50 45.00 30.1%9 £1.90 5.65 E8_F4 Peak ke S
Owver Limit Bead Probe Cable Preanp Ant Table
Freg Lewvel Limit Line Lewel Factor Loss Factor Remark Pos Pas
MHz dBuV,/m dE dBuV/m dBEulr dE dE dE cm deg
1 Zzez_ 000 2EH.E2 -322.72 74,00 46.67 z2Z7.94 1.72 41.0& Peak =it ===
z EITE_O0OO0 4299 -31.01 74.00 E4 .8 Z8.18 1.70 41.13 Peak ERE S
3 E3TE_000 3543 -18.E57 E4. 00 46.70 z8.1& 1.70 41.13 Average ksin ok
4 ELlo.000 4573 -28_F1 7400 L& 65 E25.47 l1.86 41_Z0 Peak et T
L ZzEl0_000 40.38 -13.62 E4.00 E1. 25 z28._47 l1.86 41_Z0 Average ==t ===
Ower Limit Bead Probe Cable Preamp Ant Table
Freq Lewel Limit Line Lewel Factor Loss Factor Bemark Pos= Pos
MHz dBEul,/m dB dBul m dBul dE dE de CIn deg
1 4334 _000 4185 -32.45 7400 48 _3F 33_ES .46 4z EE Peak == +==
Over Limit Pzad Probe Cable Preanp Ant Table
Freg Lewel Limit Line Lewvel Factor Loss Factor Remark Pos Pos
MHz dBEul,/m dBE dBul/ m dBul dE dE die cm deg
1 2276_000 45,02 -27.51 7400 45,72 322.05 3.32 41.0e Peak == =5
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EROATOM LAK.

FCC TEST REPORT

Report No. :

F451503-01

Test Mode : Mode 5
* Polarization : Horizontal

I The test that passed at minimum margin was marked by the frame in the following table.

Over Limit Bzad PFProbe Cable Preanp Ant Table
Freg Lewel Limit Line Lewvel Factor Loss Factor Remark Pos Pos
MHz dBuV,/m dE dBuV//m dBuW dB fal=] dB T deg
1 32.9210 18.80 -Z1.20 40.00 3Z.E57 13.z27 l1.00 Z&2.04 Peak i T
z 94_zg0 19.05 -E4.45 43,50 32597 9. 34 l.85 E7.91 Pesak == +==
2 173.210 E3.68 -19.82F 43.50 325,69 132.36 £.38 E7.75 Peak HE et
Over Limit Bead Frobe Cable Preamp Ant  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Bemark Pos= Pos
MHz dBuV,/m dE dBul/m dBuW dE feis] dB O dag
1 211.z00 34.44 -11.5& 4&.00 44 80 132,86 3.14 E7.36 Peak oo =
z 4le_ 000 E2.13 -1lg.87 4&.00 327.47 1&.05 3.85 E7.94 Peak == +==
3 SE7_E00 ES_34 -le. & 4&.00 320.032 z21.920 E.e5 E8.E4 Peak ek i
Over Limit Bead Probe Cable Preamp Ant Table
Freqg Lewel Limit Line Lewvel Factor Loss Factor Remark Pos Pos
MHz dEul,/m dE dBul m dBu dE dE dEe CIn deg
1 Z3PZ.000 37.F8 -36.7Z 7400 48 _EE E3_ 16 1.70 41.13 Peak o =
zZ SO0 000 g1 072 =1 -] 24 00 21 9 44 1 L 41 0 TPealr 100 Il
3|! zE00_000 5Z.45 -1.85 EB4.00 6336 E5_44 1.85 41.EZ0 Awverage 10a 360
Over Limit Bead Probe Cable Preamp Ant Table
Freqg Lewel Limit Line Lewvel Factor Loss Factor Remark Pos Pos
MHz dEul,/m dE dBul m dBu dE dE dEe CIn deg
1 4045_000 40_.86 -33.44 74_.00 47_.08 3Z_E8 Z.48 41_EE5 Peak o =
Over Limit Bzad PFProbe Cable Preanp Ant Table
Freg Lewel Limit Line Lewvel Factor Loss Factor Remark Pos Pos
MH=z dBuV./m dBE dBuV /m dBEut dEB dB dE CIn deg
1 2878._000 4&5.85 -E7.45 7400 45 E4 322.05 3.21 41.05 Peak oo =
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swonroniss. FCC TEST REPORT Report No. : F451503-01

* Test Mode : Mode 5
* Polarization : Vertical
I The test that passed at minimum margin was marked by the frame in the following table.

Over Limit Bead Frobe Cable Preamp Ant  Table

Freq Lewel Limit Line Lewel Factor Loss Factor Remark Pos= Pos

MHz dBuV,/m dE dBul/m dABuW [l ] fel=] dE OTiL deg

1 47340 20,53 -5.07 40,00 4747 10.20 1.1¢ 22.00 Peak T T
Z 223_EE0  z7. 28 -1lz.1Z 40.00 44 Fe 2,63 1.56 27.393 Peak -—= -—=
2 171,100 Zz_ 2L -Z0.EE 43, B0 2E.05 13,29 £2.37 27.7¢ Peak R s
Ower Limit Bead Probe Cable Preanp Ant Table

Freq Lewel Limit Line Lewel Factor Loss Factor Bemark Pos= Pos

MHz dBuV,/m dE dBul/m dBuW [l ] falz] dBE T deg

1 211.z00 20.e7 -1lE.322 4,00 41.03 13,86 2.14 27.326 Peak T T
Z 416,000 22 63 -13.37 4£.00 40,37 1l&.0F 2.EE 27.94 Peak -—= -—=
2 SE7.E00  ES_ 12 -l&.B8E 4£.00 29,27 E1.90 E.6E E22.E4 Peak HeE ZEs
Over Limit Bead Frobe Cable Preamp Ant  Table

Freqg Lewel Limit Line Lewvel Factor Loss Factor Remark Pos Pos

MHz dBEul,/m dE dBu¥/ m dBEul dE dE dE cm dag

1 2364 000 323.38 -34.62 74.00 EO_EE 22 1E 1.70 4l. 1% Peak oE =
z ZE00_000 58_30 -15.70 74 .00 E9.2Z1 28 44 1.85 41_Z0 Peak 100 260
3 1 ZEO00_000 4%9.01 -4.99 L4 .00 5992 28_ 44 1.85 41 _Z0 Average 100 260
Ower Limit Bead Probe Cable Preanp Ant Table

Freq Lewel Limit Line Lewel Factor Loss Factor Bemark Pos= Pos

MHz dEuy,/m dE dBul, m dBul dE dE dEe CIn deg

1 4070000 40,18 -23.82 74,00 4o 6Z 32Z.57 2.56 41.57 Peak e =

Over Limit Bead Frobe Cable Preamp Ant  Table
Freqg Lewel Limit Line Lewvel Factor Loss Factor Remark Pos Pos
MHz dBEul,/m dE dBu¥/ m dBEul dE dE dE cm dag

1 5748_000 47_43 -31.57 74.00 48_3Z 34.10 2.61 43.Z0 Peak oo =

Over Limit Bzad PFProbe Cable Preanp Ant Table
Freg Lewel Limit Line Lewvel Factor Loss Factor Remark Pos Pos
MH=z dBuV./m dBE dBuV /m dBEut dEB dB dE CIn deg

1 2884000 45.57 -27.43 7400 46 Z8 325.05 3.29 41.0&5 Peak oo =
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EROATOM LAK.

FCC TEST REPORT

Report No. :

F451503-01

Test Mode : Mode 6
* Polarization : Horizontal

I The test that passed at minimum margin was marked by the frame in the following table.

Over Limit Bead Probe Cable Preanp Ant Table
Freqg Lewel Limit Line Lewvel Factor Loss Factor Remark Pos Pos
MHz dBEul,/m dBE dBu¥/m dBulr dE dE die cm dag
1 El_E520 El.: 4 -1&8.7& 40.00 327.8% 10.13 1.E1 E7.99 Peak == +==
z 1l02.780 E0.07 -E3.43 43.50 26.10 10.04 1l.82 E7.89 Peak HE et
3 190_.8Z0 E8.30 -15.7Z0 43.50 38.95 14 59 Z.48 E7.7Z Peak e SRk
Over Limit Pzad PFProbe Cable Preanp Ant Table
Freq Lewel Limit Line Lewel Factor Loss Factor Bemark Pos Paos
MHz dBuv,/m dE dBuV/m dBuy dB fal=] dB T deg
1 z00_.o000  EE.&7 -17.83 43,50 32E5.41 1L.3%2 Z2.587 Z27.70 Peak == =5
z 394.400 Z24.%3 -Z1.07 4&.00 33.57 15.68 3.45 Z27.77 Peak SR S
2 SE7.600 320.04 -15.9¢ 45.00 320.72 zZ1.20 5.85 Z8.Z4 Peak kgt ey
Owver Limit Bead Probe Cable Preamp Ant Table
Freg Lewvel Limit Line Lewel Factor Laoss Factor Remark Pos Paos
MH= dBul/m dE dABuW/m dBulr dB dB dE O deqg
1 zllo.000 35.1% -38.81 7400 46.88 Z27.63 1.67 4097 Peak =S ==
bl Z366_000 43.583 -30_47 74.00 E4.86 z28_15 1.70 41.13 Peak R e
2 ZZge_ 000 27.EZE -1le.78 E4.00 42.50 z8_ 1% 1.70 41.13 Average e ek
4 FLlg 000 E7.E3 -1&6.47 7400 &8.32 F5.49 l.26 41.F0 Peak T T
L v|gklg_ 000 EBE.LTE O-1.E7 E4.00 &£3.E58 E3.49 1.86 4120 Average = =
Over Limit Pzad Probe Cable Preanp Ant Table
Freg Lewel Limit Line Lewvel Factor Loss Factor Remark Pos Pos
MHz dBEul,/m dBE dBul/ m dBul dE dE die cm deg
1 4364 000 41,37 -3z2.63 7400 48 1F 3335 Z.48 47 . Eg Peak == =5
Owver Limit Bead Probe Cable Preamp int Table
Freg Lewel Limit Line Lewvel Factor Loss Factor Remark Pos Pos
MHz dBEul,/m dBE dBul/ m dBul dE dE die cm deg
1 gE0z_ 000 4z .62 -31.31 7400 4274 34.320 2.94 d43.Z9 Peak == =5
Over Limit Bead Frobe Cable Preamp Ant  Table
Freq Lewel Limit Line Lewel Factor Loss Factor Remark Pos Pos
MHz dBEul,/m dB dBul m dBul dE dE de CIn deg
1 2966_000 45 .88 -28.32 7400 45 ZE 322.0%9 3.27 40.93 Peak == =5
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EROATOM LAK.

FCC TEST REPORT

Report No. :

F451503-01

* Test Mode : Mode 6
* Polarization : Vertical

I The test that passed at minimum margin was marked by the frame in the following table.

Over Limit Bzad Probe Cable Preanp Ant  Table
Freqg Lewel Limit Line Lewvel Factor Loss Factor Remark Pos= Pos
MHz dBuV./m dE dBuV/m dABuW ] fel=] dEB OTiL deg
1! 48_700 3E5.F% -4.71 40.00 E1.90 10.:22 1.17 E8.00 Peak =S =5
z 10Z.590 31.51 -11.8% 43_.50 4773 9.98 1.81 E7.89 Peak e et
2 194_900 E7.54 -15.8& 43.50 28.1c 14.68 Z.81 E7.71 Peak e e
Over Limit Bead Probe Cable Preanp Ant Table
Freg Lewel Limit Line Lewvel Factor Loss Factor Remark Pos Pos
MHz dBuV.,/m dE dBuV /m dBEuW dE dB dEB fabi} dag
1 z00_000 E4.78 -18_.7& 43.50 34_ 57 15.39 Z.87 E7.70 Peak =S =5
z 294._400 Ee.Z0 -12. 820 4g.00 324.84 1L.g8 3.45 Z27.77 Peak SR S
2 QE7.600 E9.58 -le.4Z 45.00 30.27 21.20 5.85 Z8.Z4 Peak kgt ey
Owver Limit Bead Probe Cable Preanp Ant Table
Freg Lewvel Limit Line Lewel Factor Loss Factor Remark Pos Pas
MHz dBuV,/m dE dBuV/m dBEulr dE dE dE cm deg
1 zlz4_ 000 2E.E1 -22.79 74,00 4&.25 2zZ7.66 l.68 40.92 Peak =it ===
z F3Ee_000 43.88 -30_1F 74.00 EE.1e Z85.1E 1.70 41.13 Peak ERE S
3 E366_000 40128 -13.8F L5400 E5l.45 Z85.15 1.70 41.13 Average ksin ok
4 zE18.000 E&9.16 -14.84 74.00 T0O.01 z28._49 1.86 41_E0 Peak o o
E ! ZEl2.000 EO.g7 -3.33 E4.00 gl.E5EZ Z2.49 l.86 41.Z0 Average ==t ===
Ower Limit Read Probe Cable Preamp int Tabkle
Freqg Lewel Limit Line Lewvel Factor Loss Factor Remark Pos Pos
MHz dBEul,/m dBE dBu¥/m dBulr dE dE die cm dag
1 4070_000 41 20 -32.80 7400 4764 3E_ET Z.86 d41.E57 Pesak == +==
Over Limit Pzad PFProbe Cable Preanp Ant Table
Fregq Lewel Limit Line Lewvel Factor Loss Factor Remark Pos Pos
MHz dBuV.,/m dE dBuV /m dBEuW dE dB dEB fabi} dag
1 £998_000 43.56 -30.44 74_00 4799 325320 3.E7 42.00 Peak =S =5
Over Limit Bead Probe Cable Preamp Ant  Table
Freq Lewvel Limit Line Lewel Factor Loss Factor Pemark Pos Pos
MH=z dBEuV,/m dAE dBuW m dABut fei =] dEB fel=] om deg
1 8876_000 45.08 —-27.94 74.00 4575 38.05 3.3 41.0& Peak =2 +=5
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5.11 Antenna Requirements

5.12.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be

designed to ensure that no other antenna except assembled by the responsible party shall be used with
the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is greater

than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

5.12.2 Antenna Connected Construction
The antenna used in this product is a PIFA Antenna with IPEX connector and it is considered to meet

antenna requirement of FCC.
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6. List of Measuring Equipments Used
Calibration Due Date
Instrument Manufacturer Model No. Serial No. Characteristics Remark
Date
. Conduction
EMC Receiver R&S ESCS 30 100174 9 KHz - 2.75 GHz |Feb. 16, 2004 | Feb. 16, 2005 (CO04-HY)
Conduction
LISN MessTec NNB-2/16Z | 2001/004 9 KHz — 30 MHz | Jun. 09, 2004 | Jun. 09, 2005 (CO04-HY)
LISN Conduction
(Support Unit) MessTec NNB-2/16Z 99041 9 KHz — 30 MHz | Apr. 27, 2004 | Apr. 27, 2005 (CO04-HY)
. Conduction
EMI Filter LINDGREN LRE-2030 2651 <450 Hz N/A N/A (CO04-HY)
RF Cable-CON UTIFLEX  |3102-26886-4| CB044 9KHz~30MHz | Apr. 21, 2004 | Apr. 21, 2005 (Ccoggjcﬂ%’;
3m Semi Anechoic SIDT 30MHz~1GHz Radiation
Chamber FRANKONIA SAC-3M | 03CHO3-HY 3m Jun. 21, 2004 | Jun. 21, 2005 (03CHO3-HY)
Radiation
Spectrum analyzer R&S FSP40 100004 9KHZ~40GHz |Aug. 31, 2004 | Aug. 31, 2005 (03CH03-HY)
. Radiation
Amplifier HP 8447D 2944A09072| 100KHz — 1.3GHz | Nov. 10, 2004 | Nov. 10, 2004 (03CHO3-HY)
N Radiation
Biconical Antenna |[SCHWARZBECK| VHBB 9124 301 30MHz —200MHz | Jul. 28, 2004 | Jul. 28, 2005 (03CHO3-HY)
Radiation
Log Antenna SCHWARZBECK| VUSLP 9111 221 200MHz -1GHz | Jul. 28, 2004 | Jul. 28, 2005 (03CHO3-HY)
Radiation
RF Cable-R03m Jye Bao RG142 CB021 30MHz~1GHz Dec. 03, 2003 | Dec. 03, 2004 (03CHO3-HY)
. Radiation
Amplifier MITEQ AFS44 849984 100MHz~26.5GHz | Mar. 26, 2004 | Mar. 26, 2005 (03CHO3-HY)
Radiation
Horn Antenna EMCO 3115 6741 1GHz - 18GHz | Apr. 07, 2004 | Apr. 07, 2005 (03CHO3-HY)
Radiation
Turn Table HD DS 420 420/650/00 0 ~ 360 degree N/A N/A (03CHO3-HY)
Radiation
Antenna Mast HD MA 240 240/560/00 Tm-4m N/A N/A (03CHO3-HY)
Radiation
Horn Antenna Schwarzbeck BBHA9170 154 18GHz~40GHz | Jun. 09, 2004 | Jun. 09, 2005 (03CHO3-HY)
Radiation
RF Cable-HIGH Jye Bao RG142 CBO030-HIGH| 1GHz~29.5GHz |Dec. 05, 2003 | Dec. 05, 2005 (03CHO3-HY)
Radiation
Spectrum analyzer R&S FSP40 100057 9KHz-40GHz Feb. 26, 2004 | Feb. 26, 2005
(03CHO06-HY)
Radiation
Controller CT SC100 N/A N/A N/A N/A
(03CHO06-HY)
Radiation
Bilog Antenna SCHAFFNER CBL6112B 2885 30MHz -2GHz  [Dec. 18, 2003 | Dec. 18, 2004
(03CHO06-HY)
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Radiation
Horn Antenna Com-Power AH118 071025 1G-18G Feb. 11, 2004 | Feb. 11, 2005
(03CHO06-HY)
Radiation
SHF-EHF Horn |[SCHWARZBECK| BBHA 9170 | 9170-249 14G - 40G Jun. 22, 2004 | Jun. 22, 2005
(03CHO06-HY)
Radiation
PreAmplifier Com-Power PA-103 161055 1MHz - 1000MHz | Apr. 26, 2004 | Apr. 26, 2005
(03CHO06-HY)
Radiation
HF Amplifier MITEQ AFS44 973248 0.1G - 26.5G May. 20, 2004 [ May. 20, 2005
(03CHO06-HY)
Radiation
Amplifier MITEQ AMF-6F 997165 26G - 40G Jun. 24, 2004 | Jun. 24, 2005
(03CHO06-HY)
Radiation
Turn Table HD DS 420 420/650/00 0 ~ 360 degree N/A N/A
(03CHO06-HY)
Radiation
Antenna Mast HD MA 240 240/560/00 1Tm-4m N/A N/A
(03CHO06-HY)
Wireless
Radiation
Communications Agilent 8960 E5515C Qual-band N/A N/A
(03CHO06-HY)
Test Set
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7. Uncertainty Evaluation
Uncertainty of Conducted Emission Evaluation (150kHz ~ 30MHz)

Contribution Uncertainty of i
5 Probability u(x,)
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch
Receiver VSWR I'1=
+0.34/-0.35 U-shape 0.24
LISN VSWR I'2=
Uncertainty=20log(1-I'1*T"2)
combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of confidence 2.26
of 95% U=2Uc(y)

Uncertainty of Radiated Emission Evaluation (30MHz ~1000MHz) (Site: 03CHO03-HY)

. X,
Contribution Uncertainty of
4B Probability “(xi)
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch
Receiver VSWR I'1=0.20 +0.39/0.41 |  U-shaped 0.28
Antenna VSWR I'2=0.23
Uncertainty=20log(1-I'1*I"2)
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of confidence 254
of 95% U=2Uc(y) |
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Uncertainty of Radiated Emission Evaluation (30MHz ~1000MHz) (Site: 03CHO06-HY)

. X,
Contribution Uncertainty of
B Probability “(x,-)
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch
Receiver VSWR I=0.20 +0.39/-0.41 U-shaped 0.28
Antenna VSWR I'2= 0.23
Uncertainty=20log(1-I'1*T"2)
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of confidence 254
of 95%  U=2Uc(y) ’
Uncertainty of Radiated Emission Evaluation (1GHz ~ 40GHz)
Uncertainty of i
Contribution u(x) Ci Ci* ”(xi)
Probability i
dB
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection 12.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR T'1= 0.197
+0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2= 0.194
Uncertainty=20log(1-I'1*I"'2*T'3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of
4.72
confidence of 95% U=2Ue(y)
U=y/{(0.3/2)? +(22+1.52+0.22)/3+(0.2)%/2}=1.66
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